
April 20, 2023  //  RFP# RP003-23

Engineering Design and Support during 
Preconstruction and Construction of the

F. Wayne Hill Water Resources
Center Biosolids Dryer Project
STEP 1 - PROPOSAL

PROPOSAL prepared for Gwinnett County

Right
Facility

Return
on Investment

Reliable
Delivery







Brown and Caldwell Engineering Design and Support for F. Wayne Hill Water Resources Biosolids Dryer Project

  Transmittal Letter

A	 Prime	Consultant	Identification  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  . A-1–A-4

B	 Major	Subconsultant	Identification  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  . B-1–B-2

C	 Minor	Subconsultant	Identification  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  . C-1
[...]
studies available, the ability of SSIs to fully destroy 
PFAS is unknown. This study aims to evaluate 
the fate of PFAS compounds through SSIs and 
provide utilities with an indication of the extent 
to which SSIs can eliminate or reduce PFAS 
emissions. John is serving as a primary researcher 
and will develop sampling and analytical plans, 
assess data, and generate project reports 
and presentations.

Water Research Foundation Project #5091 
Developing a Framework for Quantifying 
Energy Optimization Reporting
Co-Principal Investigator. The broad objective 
of this project is to increase confidence in the 
economic feasibility and energy reduction 
impact analyses used by water and wastewater 
utilities to determine whether to proceed with 
energy efficiency projects. John is investigating 
forecasted and actual energy savings from 
completed projects to inform development of 
an improved and standardized framework for 
future economic feasibility evaluations and post-
construction measurement and verification of 
energy performance.

John Ross continued



Tab F: Resumes of Individuals

Engineering Design and Support for F. Wayne Hill Water Resources Biosolids Dryer Project  :  F-15  Brown and Caldwell

Education
M.S., Environmental 
Engineering, The 
University of North 
Carolina at Chapel Hill, 
1996
B.S., Civil Engineering, 
Duke University, 1994
Registration
Professional Engineer 
Georgia, PE025482
LEED Accredited 
Professional, USGBC
Years of Experience
27
Years at BC
27
BC Office Location
Atlanta
Residence Location
Atlanta

Combining expertise in biosolids, biogas, and 
alternative delivery, Ted is the ideal candidate to lead 
this team’s process mechanical engineering design 
services. He will play a key role in integrating the new 
dryer into FWH WRC operations and facilities.
Ted’s experience is focused in the design, bidding, construction, and startup 
of wastewater treatment systems, including design-build delivery of new 
facilities. Ted knows biogas, whether in biogas-gas-fired cogeneration systems 
or renewable natural gas production for vehicle fuel. He also managed the 
development of an innovative patented anaerobic digestion process and the 
preliminary design of one of the largest digestion facilities in the country.

Ted Hull, P.E., LEED AP
Process Mechanical Lead

Dry Creek WRF Dryer and Headworks, Metro Water Services, 
Nashville, Tennessee
Senior Reviewer. Supporting team in upgrading the existing headworks 
and solids processing facility to produce Class A biosolids at the 63 mgd Dry 
Creek WRF. Reviewed design effort that includes new sludge dryer facility 
that produces Class A biosolids and is powered by biogas from digesters 
with a natural gas backup system; a new headworks facility with perforated 
plate screens and grit removal; odor control improvements for the dryer and 
headworks facilities; and a complete update to the WRF O&M manual.

Biosolids Upgrade and Dryer Project, Auburn, New York
Senior Reviewer. Provided QA/QC for deliverables and ongoing senior 
design input for project including new manufactured Lipp digesters and belt-
type sludge drying.

Big Creek WRF Expansion. Fulton County, Georgia
Project Engineer. Developed a solids processing business case evaluation 
for continuing aerobic digestion or converting to anaerobic digestion and 
biogas use. Senior review for QA/QC of new sludge dewatering facilities.

How will you integrate the new dryer at FWH WRC?
The new biosolids dryer facility should be developed with the objective of complementing and 
advancing the overall facilities and operations of FWH WRC. I look forward to working with 
GCDWR, our Lead Design Engineer, and other team members to achieve this objective.



Tab F: Resumes of Individuals

Engineering Design and Support for F. Wayne Hill Water Resources Biosolids Dryer Project  :  F-16  Brown and Caldwell

Dryer Replacement Project, Rensselaer 
County, New York
Design manager. Completed 100% design and 
provided office engineering and startup assistance 
for replacement of existing solids dryer with a new 
paddle dryer heated with hot thermal oil.

Piscataway PDB Bioenergy Program, 
Washington Suburban Sanitary Commission, 
Accokeek, Maryland
Project Engineer. Alternatives and economic 
analysis for the biogas program for new $271M 
regional solids-processing facility with thermal 
hydrolysis-based digestion system. Conceptual 
design, program management, technical reviews 
and utility negotiations for a renewable natural gas 
production and combined heat and power facility 
implemented through progressive design-build.

R.M. Clayton WRC Headworks Improvements, 
City of Atlanta, Atlanta, Georgia
Grit Area Process Mechanical Lead. Design-
build implementation of replacement screens and 
a new multi-tray grit removal and grit dewatering 
facilities with 320 mgd hydraulic capacity for this 
122 mgd plant. 

President Street WRF Biosolids Handling 
Facilities, City of Savannah, Georgia
Project Manager. Design of a new Class A 
temperature-phased (TPAD) anaerobic digester 
facility, conversion of gravity thickeners to 
dissolved air flotation, and a new dewatered 
sludge truck loading system for this 27 mgd plant. 

South District WWTP Cogeneration System, 
Miami-Dade Water & Sewer Department, 
Miami, Florida
Process/Mechanical Engineer. Provided design, 
office and field engineering for the design-build 
delivery of a replacement cogeneration system 
including four 2 megawatt Cummins engine 
generators. The system includes digester and 
landfill gas treatment, natural gas blending for 
supplemental fuel, and hot thermal oil heat 
recovery for use in an absorption chiller and for 
sludge drying.

Mauldin Road WWTP Cogeneration System, 
Renewable Water Resources, Greenville, 
South Carolina
Lead Process Mechanical Engineer. Designed 
cogeneration facility based on containerized 
800-kilowatt engine generator system. Assisted 
Owner with pre-purchase of generator equipment 
package and prepared general contractor 
installation bid package. Provided office 
engineering, construction management and 
startup/troubleshooting services for a fast-track 
construction completed in 6 months to meet an 
ARRA grant funding deadline. 

Cedar Creek WRF, Athens-Clarke 
County, Georgia
Lead Process/Mechanical Engineer. Lead the 
process/mechanical design in 3D AutoCAD of a 
new 4 mgd wastewater treatment plant, including 
self-cleaning submersible pump station, fine 
screening and grit removal, biological nutrient 
removal secondary process, UV disinfection, 
aerated sludge holding and centrifuge dewatering. 
Developed hydraulic model for the facility.

Lynchburg Regional WWTP, 
Lynchburg, Virginia
Project Engineer. Preparation of biosolids 
master plan for long-term planning purposes. 
Plan included feasibility, site layout, and life-cycle 
cost analyses for options including anaerobic 
digestion, thermal processing, composting, and 
landfill disposal. Plan included dewatering options 
and system upgrades for Class A treatment and 
sidestream treatment technologies.

Blue Plains AWTP, District of Columbia Water 
and Sewer Authority, Washington, DC
Project Engineer. Managed digestion process 
selection and preliminary design, as well as 
determined design loading for new, egg-shaped 
digester facility for the Blue Plains AWTP. The 
project considered options for digesters to produce 
Class B biosolids with alternatives to move to 
Class A and operate under a variety of digestion 
process regimes.

Ted Hull continued



Tab F: Resumes of Individuals

Engineering Design and Support for F. Wayne Hill Water Resources Biosolids Dryer Project  :  F-17  Brown and Caldwell

Education
B.E.M.E., Mechanical 
Engineering, University 
of Dayton
Registration
Professional Engineer  
PE030326, Georgia
NCEES Record
Years of Experience
40
Years at Wade Trim
2.5 years
Wade Trim Office 
Location
Gwinnett County
Residence Location
Peachtree City, GA
Professional Affiliations
Georgia Association of 
Water Professionals
Water Environment 
Federation

Gary’s process engineering knowledge and extensive 
local project experience will help him design an 
optimal system for the facility’s goals and operations.
Gary has a rich history in managing and delivering task order-based contracts 
for Gwinnett County as well as large pump station projects. His experience 
includes project management of water and wastewater treatment facilities and 
pump stations, process design, preparation of mechanical and instrumentation 
specifications, and start-up and commissioning services. 

Gary Emmel, P.E.
Sludge Conveyance Engineer

Big Creek WRF Immediate Needs Upgrades, City of Roswell, Georgia
Senior Process Engineer. Supported start-up and commissioning for the 
project. The project included upgrading the existing diffused aeration system 
and converting the biological process to a step-feed operation. Replacements 
included four secondary clarifier mechanisms, scum removal systems, and 
RAS pumps. New blower controls for aeration and aerobic digestion, a ferric 
chloride feed facility, polymer and lime systems, and the replacement of 
thickening and dewatering systems with new rotary drum thickeners and new 
belt filter presses with cake pumping were also included in the project scope. 
BioWIN modeling will be utilized for process modifications and to confirm the 
ability to meet current and future total phosphorous limits at 48-MGD peak 
flow conditions.

Construction Management Services for Big Creek Water Recovery 
Facility Expansion, City of Atlanta, Georgia 
Senior Process Engineer. Supported start-up and commissioning engineer 
for the biosolids improvements which expand the facility from 24 MGD to 
32 MGD using state-of-the-art membrane bioreactor technology to address 
current and future anticipated nutrient limits. Other key elements include new 
screening and grit removal facilities, primary clarification, biological nutrient 
removal, offline equalization tanks for peak flow management, aerobic 
digesters, a new solids dewatering facility with high efficiency screw press 

How will you address the site needs and challenges for sludge conveyance?

Design of sludge conveyance systems must consider multiple factors, including input from 
the county’s plant staff. Our team will work with GCDWR and the CMAR contractor to assess 
alternatives for sludge conveyance to each of the potential locations, including rheology, pump, 
piping, polymer, controls, and potential for existing centrifuge relocation. 



Tab F: Resumes of Individuals

Engineering Design and Support for F. Wayne Hill Water Resources Biosolids Dryer Project  :  F-18  Brown and Caldwell

technology, ultraviolet disinfection, and post-
aeration of effluent. The $300M-plus progressive-
design-build facility expansion is the largest single 
capital project in the County’s history.

Demand Services Category F Facilities, 
Gwinnett County DWR, Georgia
Senior Project Manager/Senior Process 
Engineer. Led and supported multiple work 
authorizations for CIP renewal and replacement 
projects at the 60-MGD F. Wayne Hill WRC and 
the 150-MGD Lanier Water Filter Plant. The work 
consisted of wastewater tertiary membrane system 
hydraulic analysis, chemical feed systems, review 
and recommendations for the biogas compressors 
for co-generation, filter pipe gallery rehabilitation, 
isolation gate replacement program, raw water 
intake HVAC improvements, and clearwell 
evaluation. 

Demand Services Category I CM and Urgent 
Services, Gwinnett County DWR, Georgia
Senior Project Manager/Senior Process 
Engineer. Led and supported multiple work 
authorizations for CIP renewal and replacement 
projects at the 90-MGD Shoal Creek Water Filter 
Plant and the 150-MGD Lanier Water Filter Plant.

Central District Wastewater Treatment Plant 
(CDWWTP) Oxygen Production Facility, 
Miami-Dade County Water and Sewer 
Department, Miami, Georgia
Senior Process Engineer. The County’s existing 
cryogenic oxygen production system at the 
CDWWTP was beyond its useful life and the 
technology had become antiquated and inefficient. 
In the interest of reducing energy consumption and 
improving reliability, a new vacuum-pressure swing 
adsorption (VPSA) oxygen production system will 
be installed. The system will be comprised of two 
90 TPD contained oxygen trains to provide full 
redundancy and reliability for this 143-MGD plant. 

Lanier Raw Water Pump Station Upgrade, 
Gwinnett County, Georgia
Project Manager. Prepared and managed 
the design, bidding, and construction of the 
pump station upgrade to 150 MGD, including 
six new 2,000hp 4,160-volt pumps, motors, 

solid-state reduced voltage starters, 30-inch 
pump control valves, controls, and all required 
ancillary systems. The project also includes the 
replacement and upgrade of all mechanical and 
electrical equipment. Responsible for calculating 
the hydraulics of the force mains to the treatment 
plants and established the pump requirements. 
Managed and assisted in the preparation of a 
report to establish the economic differences 
between 2,000hp medium voltage synchronous 
motors and induction motors. Managed and 
coordinated the disciplines in the design, 
and prepared sketches for the mechanical, 
instrumentation, and control design. Verified the 
design documents, assisted the client with bidding, 
and managed the construction and inspection.

Lanier Water Filtration Plant Safety Air Scour 
Upgrade, Gwinnett County DWR, Georgia
Project Manager. Prepared and managed the 
design, bidding, and construction of a filter air 
scour blower upgrade and filter gallery lighting 
upgrade project for this 150-MGD water treatment 
plant. 

Lanier Water Filtration Plant Gas Chlorination 
Replacement BCE, Gwinnett County DWR, 
Georgia
Project Manager. Manage a business case 
evaluation (BCE) for alternatives to the 
existing gas chlorination for disinfection of the 
finished water.

Beaver Ruin Pump Station, Gwinnett County 
DWR, Georgia
Project Manager. Managed the design of a 
30,000-gallon surge tank with compressors 
and compressor building for the wastewater 
pump station.

East Park Place Pump Station, Gwinnett 
County DWR, Georgia
Project Manager. Evaluated the need to upgrade 
the pump and generator capacity and the addition 
of an emergency storage tank. Reviewed flow data 
and prepared pump station calculations. Sized 
emergency storage tank and managed the project 
to design a below-grade concrete storage tank.

Gary Emmel continued



Tab F: Resumes of Individuals

Engineering Design and Support for F. Wayne Hill Water Resources Biosolids Dryer Project  :  F-19  Brown and Caldwell

Education
B.S., Civil Engineering, 
Michigan Technological 
University
Registration
Professional Engineer, 
6201027646, Michigan
Years of Experience
47
Years at Wade Trim
19.3 years
Wade Trim Office 
Location
Detroit
Residence Location
Detroit

Jeff’s wastewater treatment expertise was gained at 
WTPs with capacities up to 1,700 mgd.
Jeff is a process engineer attentive to operator-friendly designs and good 
equipment selection. He embraces the concept that in addition to achieving 
regulatory requirements, treatment processes must be practical to operate 
and maintain. Much of his wastewater treatment experience has involved 
designing and constructing improvements and additions to existing facilities 
with minimal impact on day-to-day operations of the plant. He has led the 
process design for treatment improvements or new plants at 16 wastewater 
treatment plants ranging from 35,000 GPD to 14-million GPD. 

Jeff Reynhout, P.E.
Sludge Conveyance

Biosolids Dryer Facility, Great Lakes Water Authority, Detroit, Michigan
Process Engineer. As a subconsultant to NEFCO and Daniel O’Connell’s 
Sons, Wade Trim was part of the lead design team for a new biosolids dryer 
facility at the Water Resource Recovery Facility (WRRF) in Detroit. The $680M 
design-build-operate-maintain contract will improve solids handling to the 
plant with a wet weather treatment capacity of 1.7 billion gallons per day over 